


FOREWORD

1. This parts list is applied to the TG20/25G forklift truck. It is intended for users to identify the name, 
number and quantity of the parts replaced or repaired and to order them from the suppliers works.
2. When ordering parts, it is necessary to state the model of the forklift truck, its date of manufacture 
and according to this Part List, to state the whole number, the whole name and quantity.
3. Among the models of the forklift truck :

Lifting height : Code : 200, 300, 350
Height: 2m, 3m, 3. 5m

Mast type: Normal mast(I)(K), Normal mast(II)(M)
2-stage full free mast (Z), 3-stage full free mast (S)

Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)

Engine model: R2, R4

Serial number: G
Weight Series : Code : 20, 25

Ton : 2t, 2.5t

TD: Balance weight of diesel forklift
TG: Balance weight of LPG/gasoline forklift

4. If there is any change, we will not notify.
5. Model application: Engine model and maximum capacity.
6. The following trucks are provided with corresponding engine.

TG20,25-R2/K25 engine TG20,25-R4/K25EPA engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada.
EX-B: Parts made for common forklift trucks markets.



Steering control 
...................

 1. ENGINE SYSTEM

Engine Mount

Air Intake System

2. DRIVING SYSTEM

Differential

Drive Unit (Tor-Con Type)

Drive Unit (Cover & Inching Valve)

Charging Pump (Tor-Con Type)

Hydraulic Clutch (Tor-Con Type)

Control Valve (Tor-Con Type)

Steering Axle

6. BODY SYSTEM

Frame & Counterweight TG20~25 R4

Frame & Counterweight TG20~25 R2

Hood, Floor Board & Seat

Head Guard

1-01

1-02

 

 

INDEX

 7. HYDRAULIC SYSTEM

Oil Tank

Valve Control (4-Throw)

Hydraulic Pipeline (EX-B)

Hydraulic Pipeline (EX-A)

3. STEERING SYSTEM

2-01

2-02

2-03

2-04

2-05

2-06

2-07

3-01

3-02

6-01

6-02

7-01

7-02

7-05

7-06

Drive Unit Mount (Tor-Con Type)

Valve Control (2-Throw)

Valve Control (3-Throw) 7-03

7-04

8. LIFTING SYSTEM

Cooling System 1-03 

Fuel System TG20~25-R2  1-04

Exhaust System TG20~25-R4 1-05

Exhaust System TG20~25-R2 1-06

4. ACCELERATOR PEDAL

Accelerator Pedal TG20~25 R2

5. BRAKE SYSTEM

Brake & Inching Control (Tor-Con Type)

Brake Lever

4-01 

5-01

5-02

Inching Valve (Tor-Con Type)

Hydraulic System

Drive Axle

2-08
2-09

2-10

Wheel Brake
2-11

2-12

Drive Wheel Assembly

6-03

6-04

Hydraulic System Mast (Normal Mast KM)

Hydraulic System Mast (Full Free 3-Stage Mast KZM)

Hydraulic System Attachments (Full Free 3-Stage Mast KZM)

8-02

8-03

8-01

Fork

Lift Bracket (Normal Mast)

Lift Bracket (Full Free 3-Stage Mast)

Mast (Normal Mast KM)

Mast (Full Free 3-Stage Mast KZM)

8-05

8-06

8-04

8-07

8-08



    9.  ELECTRIC SYSTEM

Instrument Assembly (Hydraulic Transmission)

Electric System TG20, 25- R4

10.  SIGNAGE

9-01

9-02

 

 

INDEX

10-01 Drive Unit Mount (Tor-Con Type)

Electric System TG20, 25- R2 9-03 

Lift Cylinder

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

Tilt Cylinder

8-10

8-11

8-09

8-12



GROUP INDEX

ACCELERATOR PEDAL



1- ENGINE SYSTEM 01- Engine Mount

No. Part No. Description Qty. Remark

1 GB/T5782 M10X110X35 Bolt 2

2 A30A5-10005 Washer           2

3 A30A5-10002 Casing 2

4 A30A5-10003 Rubber mat 2

5 A30H5-10001 Washer 2

6 A30A5-10004 Rubber mat 2

7 A30A5-10001 Gasket 2

8 GB/T889.1 M10 Nut 2

9 A30AE5-10100 K25 Nissan K 1 TG20,25-R4

- A30E5-10300 Nissan K25 High Fan 1 TG20~25-R2 Standard 
Configuration

- A30E5-10200 Nissan K25 Low Fan 1 TG20~25-R2 Optional

10 A30E5-10400 Engine mount (Left) 1

11 A30E5-10500 Engine mount (Right) 1

12 GB/T5783 M10X30 Bolt 6

13 GB/T93 10 Lock Washer 6

14 GB/T97.1 10 Washer 6

15 A22B5-10001 Fan holder 1 TG20,25-R4



1- ENGINE SYSTEM 02- Air Intake System

No. Part No. Description Qty. Remark

1 A22A5-10001  Intake Pipe A                                                      1

2 JB/T8870 70X50 Hose Clam 1

3 A30A5-11200 Air filter 1

4 A22A5-10002 Intake Pipe B 1

5 JB/T8870 60X80 Hose Clamp 3

6 GB/T5783 M8X20 Bolt 2

7 GB/T93 8 Lock Washer 2

8 GB/T97.1 8 Washer 2



1- ENGINE SYSTEM 03- Cooling System

3

No. Part No. Description Qty. Remark

1 A22A5-40001 Water Pipe 1

2 JB/T8870 50X32 Hose Clamp 4

3 A30E5-40001 Sewer Pipe 1

4 A22A5-40100 Water Tank Assembly 1

5 A30A5-40003 I Rubber mat 2

6 A30A5-40004 II Rubber mat 2

7 A30A5-40005 Bolt 2

8 A30A5-20003 Gasket 2

9 GB/T889.1 M8 Nut 2

10 GB/T97.1 8 Washer 2

11 A30E5-40110 Fan Guard Net 1

12 GB/T5783 M8X16 Bolt 2

13 GB/T93 8 Lock Washer 2

European Standard 
Car Selection

European Standard 
Car Selection

European Standard 
Car Selection



1- ENGINE SYSTEM 04- Fuel System TG20~25-R2

26

22

24
23

No. Part No. Description Qty. Remark

1 A30A5-30100 Oil Cap       1

2 A22B5-30001 Oil Cover 1

3 A22B5-30003 Rubber sheath 1

4 A22B5-30100 Filling Pipe Assembly 1

5 GB/T5783 M8X20 Bolt 2

6 GB/T93 8 Lock Washer 2

7 GB/T97.1 8 Washer 2

8 A22B5-30002 Sealant block 1

9 A22B5-30004 Locking sleeve 4

10 TG000-08024 8X240 Fuel Pipe 1

11 JB/T8870 16X10 Hose Clamp 4

12 GB/T5783 M6X 12 Bolt 2

13 GB/T93 6 Lock Washer 2

14 GB/T97.1 6 Washer 2

15 A30E5-30200 Fuel Filter 1

16 A30A4-50003 Magnet 1

17 A30A4-50002 Plug, drain                 1

18 A30A4-50004 26 ED Sealing Ring 1

19 TG000-08034 8X340 Fuel Pipe 1

20 A30A5-30400 Diesel Filter 1

21 A3OA5-3OOO6 Fuel Tank Cover Gasket                                     1

22 A22B5-30200 Cover Assembly 1

23 GB/T5787 M8X16 Bolt 8

24 A30A5-30002 Pad 1

25 GB/T818 M5X12 Cross Recessed Pan Head Screws 5

26 GB/T93 5 Lock Washer 5



1- ENGINE SYSTEM 05- Exhaust System TG20~25-R4

No. Part No. Description Qty. Remark

1 A30AE5-20002 1

2 GB/T93 8 Lock Washer 2

3 GB/T6170 M8 Nut 2

4 A22A5-20100 Exhaust Pipe Gasket 1

5 GB/T5786 M10 X 1.25 X 30 Bolt 4

6 GB/T93 10 Lock Washer           4

7 GB/T97.1 10 Washer                                                             4

8 A30AE5-20003 Exhaust Pipe Gasket II 1

9 A30AE5-20400 Three-way catalyst 1

10 A30AE5-20001 Oxygen sensor 1

11 A22A5-20200 1

12 A30A5-20002 Bolt 2

13 A30A5-20003 2

14 A30A5-20001 Rubber mat 4

15 GB/T97.1 8 Washer 2

16 GB/T889.1 M8 Nut 2

Silencer

Gasket

Exhaust Pipe Gasket



1- ENGINE SYSTEM 06- Exhaust System TG20~25-R2

No. Part No. Description Qty. Remark

1 A30AE5-20002 I Exhaust Pipe Gasket 1

2 GB/T93 8 Lock Washer 4

3 GB/T6170 M8 Nut 4

4 A22B5-20100 1

5 A30A5-20201 U-Bolt 1

6 A30A5-20202 U-shaped card board                                             1

7 GB/T97.1 8 Washer 4

8 A22B5-20200 Silencer                                                                 1

9 A30A5-20002 Bolt 2

10 A30A5-20003 2

11 A30A5-20001 Rubber mat 4

12 GB/T889.1 M8 Nut 2

Exhaust Pipe Assembly

Gasket



2- DRIVING SYSTEM 01- Drive Unit Mount (Tor-Con Type)

No. Part No. Description Qty. Remark

1 A22A5-03000 1

2 GB/T5786 M10 X 1.25 X 35 Bolt 12

3 GB/T93 10 Lock Washer 21

4 A30A5-02001 1

5 GB/T119.1 B10X20 Pin, parallel 1

6 GB/T5783 M8X20 Bolt 6

7 GB/T93 8 Lock Washer 6

8 GB/T5783 M10X35 Bolt 9

Electronic Reversing Hydraulic Transmission Assembly.

Gasket



2- DRIVING SYSTEM 02- Differential

24

18
14

4 1819

23

22
26

10

22

20

16

17
20

No. Part No. Description Qty. Remark

1 A22A5-03006 Case, cross (Left) 1

2 GB/T5786 M10 X 1.25 X 25 Bolt 8

3 GB/T93 10 Spring Pad 8

4 A30A5-02702 2

5 A22A5-03007 2

6 A30A5-02704 1

7 A22A5-03007 Washer 2
- A22A5-03008 Washer           2
- A22A5-03009 Washer           2

8 A30A5-02708 I Gear Shaft 1
- A30A5-02709 II Gear Shaft                                                          1

9 A22A5-03010 4

10 A22A5-03011 Case, cross (Right) 1

11 A22A5-03012 1

12 A22A5-03013 Bolt 12

13 A22A5-03014 Lock Plate                                                             8

14 A30A5-02715 Bolt 16

15 A30A5-02716 Locking Plate                                                        8

16 GB/T119.1 d6X30 Cylindrical Pin 2

17 GB/T6171 M10X1.25 Nut 28

18 GB/T1235 75 X 3.1 O-ring 2

19 A30A5-02717 Gasket        2

20 A30A5-02718 Gasket                                                                   4

21 A30A5-02719 2

22 GB/T276 6211 Bearing 2

23 A22A5-03015 1

24 A22A5-03016 Spiral Bevel Gear1

25 GB/T297 32207 Tapered Roller Bearings 2

26 A22A5-03017 4

Bearing Cap

Side Gear

Brushing

Planetary Gear

Ring Gear

Gasket

Gear Shaft

Thrust Washer



2- DRIVING SYSTEM 03- Drive Unit (Tor-Con Type)

No. Part No. Description Qty. Remark

1 A22A5-03001 Torque Converter Housing 1

2 A30B5-02002 Oil Filter Cap 1

3 Q/Z285-4 1/2" Screw Plug 4

4 A22A5-03100 Torque Converter Assembly 1

5 A30B5-02200 Oil Supply Pump Assembly                                 1

6 A30B5-02003 1

7 GB/T894.1 35 Retaining Ring 1

8 A30B5-02004 Oil Filter                                                               1

9 GB/T1235 35 X 3.1 O-ring 1

10 Q/Z285-2 1/4" Hexagon Socket Plug 2

11 GB/T1235 28X3. 5 O-ring 1

12 A30B5-02005 Gasket 1

13 GB/T5785 M10 X 1.25 X 75 Bolt 1

14 GB/T5785 M10 X 1.25 X 55 Bolt 3

15 GB/T5785 M10 X 1.25 X 50 Bolt 1

16 GB/T5785 M10 X 1.25 X 30 Bolt 4

17 GB/T93 10 Lock Washer 9

18 GB/T119.1 B12X20 Pin 2

19 GB/T1235 15X2. 4 O-ring 1

20 A22A5-03002 Case 1

21 A22A5-03003 2

22 A30B5-02008 Bolt 4

23 A22A5-03004 Gasket                                                                  4 

24 A30B5-02300 Clutch assembly 1

25 A30B5-02010 1

Liner

Bearing Seat

Idler Shaft



No. Part No. Description Qty. Remark

26 GB/T276 206 Bearing 1

27 A30B5-02011 1

28 GB/T893.1 24 Retaining ring 2

29 GB/T276 207 Bearing 2

30 A30B5-02012 1

31 A30B5-02013 1

32 A30B5-02014

A30B5-02015 Gasket

A30B5-02016 Gasket

33 A22A5-03005 1

34 Z-7508 7508 Bearing 2

35 Z-7208 7208 Bearing 1

36 A30B5-02018 Oil Seal Cage                                                           1

37 GB/T1235 80 X 3.1 O-ring 1

38 A30B5-02019 Oil Seal                                                                    1

39 A30B5-02020 Nut         1

40 A30B5-02021 1

A30B5-02022 1

A30B5-02023 1

41 GB/T5783 M8X20 Bolt 4

42 GB/T93 8 Lock Washer 15

43 A30B5-02024 Collar 1

44 A30B5-02025 1

45 A30B5-02026 1

Idler

Output Gear

Support Piece

Gasket on demand

on demand

on demand

Output Shaft

Select

Select

Select

Select

Select

Pad

Pad

Pad

Oil Pipe

Liner



2- DRIVING SYSTEM 04- Drive Unit (Cover & Inching Valve)

28

22

27

26

31
30

16

32

40

43
42

17

23

44
30

20

No. Part No. Description Qty. Remark

1 A30B5-02027 1

2 A30B5-02028 1

3 GB/T879 6X32 Pin, lock       1

4 A30B5-02029 1

5 GB/T1235 20X2. 4 O-ring 1

6 GB/T1099 5X19 Half Round Key 1

7 A3OB5-O2O3O Bolt 1

8 A30B5-02031 7

9 A30B5-02032 Plug 1

10 DZ05G-J208 1

11 DZ05G-J209 Neutral Switch 1

12 A30B5-02034 2

13 A30B5-02035 1

14 A30B5-02036 Oil Filter 1

15 GB/T879 4X25 Elastic Cylindrical Pin 1

16 A30B5-02037 Piston 1

17 A30B5-02038 Spring 1

18 A30B5-02039 Safety Valve Cover                                               1

19 A30B5-02040 1

20 Q/ZB285-1 1/8 " Screw Plug 6

21 Q/ZB285-2 1/4 " Screw Plug 4

22 A30B5-02400 Control valve ass'y 1

- A30B5-02041 Electric-hydraulic control valve 1

Housing Cover

Shift Arm

Gear Shift Arm Shaft

Liner

Reversing Light Switch

Gasket

Pipe Joint

Liner

Select

Select



No. Part No. Description Qty. Remark

23 A30B5-02042 Gasket I

24 GB/T5783 M8X35 Bolt 2

25 GB/T5783 M8X55 Bolt 2

26 GB/T5783 M8X50 Bolt 2

27 GB/T93 8 Lock Washer 6

28 A30B5-02043 Gasket

29 GB/T1235 9X1.91 O-ring 2

30 GB/T93 10 Spring Pad 8

31 GB/T5782 M10 X l.25 X 55 Bolt 2

32 GB/T93 8 Lock Washer 3

33 A30B5-02500

34 A30B5-02044

35 GB/T5783 M8X25 Bolt 4

36 GB/T5783 M8X50 Bolt 2

37 GB/93 8 Spring Pad 5

38 GB/T5783 M8X12 Bolt 2

39 A30B5-02045 Connecting Bolts                                                          1

40 A30B5-02046

41 A30B5-02047 l/8 " Screw Plug

42 A30B5-02048 4

43 A30B5-02049

44 GB/T5785  l .25 X 40 M10 Bolt 6

35
37/

、

33
/
/

42
4
 
o
 

/
 
4
 
3
 

/
 
/
 
/
 

/
 
0

售)

38
32

171

Micro valve assembly

Liner

Torque Converter Cover

Copper Pad

Connecting Bolts

1

1

1

1

1

1



2- DRIVING SYSTEM 05- Charging Pump (Tor-Con Type)

No. Part No. Description Qty. Remark

A A30B5-02200 1

1 A30B5-02201 1

2 A30B5-02202 Bushing 1

3 A30B5-02203 ZG1/8 " Screw Plug 1

4 A30B5-02204 Oil Seall 1

5 A30B5-02205 O-ring 1

6 A30B5-02206 Support, starter 1

7 GB/T119.1 6X16 Cylindrical Pin 2

8 A30B5-02207 1

9 A30B5-02208 Bushing 1

10 A30B5-02209 1

11 GB/T5783 M8X45 Bolt 4

12 GB/T5783 M8X25 Bolt 1

GB/T5783 M8X35 Bolt 3

13 A30B5-02210 Liner                                                                    2

Oil Supply Pump Assembly

Pump Body

Driving Gear

Passive Gear



2- DRIVING SYSTEM 06- Hydraulic Clutch (Tor-Con Type)

No. Part No. Description Qty. Remark

A A30B5-02300 1

1 A30B5-02301 1

2 A30B5-02302 1

3 A30B5-02303 1

4 A30B5-02304 2

5 A30B5-02305 Return Spring                                                       2

6 A30B5-02306 Spring Seat                                                           2

7 A30B5-02307 A Thrust Ring 2

8 A30B5-02308 B Thrust Ring 2

9 A30B5-02309 Piston 1

10 A30B5-02310 Plug 1

11 GB/T307 1/8 " Steel Ball 1

12 A30B5-02311 8

13 A30B5-02312 8

14 A30B5-02313 A Sealing Ring 4

15 A30B5-02314 B Sealing Ring 2

16 GB/T1235 33.7X3. 5 O-ring 2

17 A30B5-02315 2

18 GB/T276 206 Bearing 2

19 A30B5-02316 Needle Roller Bearings                                        2

20 GB/T894.1 40 Retaining Ring 2

21 GB/T78 M8X8 Screws 2

Clutch Assembly

Input Shaft Assembly

Reverse Gear

Forward Gear

End Plate

Friction Plate

Bead

Snap Ring



2- DRIVING SYSTEM 07- Control Valve (Tor-Con Type)

No. Part No. Description Qty. Remark

A A30B5-02400 Control Valve Assembly 1

1 A30B5-02401 1

2 A30B5-02402 Slide valve 1

3 A30B5-02403 Oil Plug                                                                1

4 A30B5-02404 Spring 1

5 GB/T308 13/32 " Steel Ball 1

6 A30B5-02405 Piston 1

7 A30B5-02406 Spring 1

8 A30B5-02407 Spring 1

9 A30B5-02408 Plug 1

10 GB/T879 4X35 Elastic Cylindrical Pin 1

11 A30B5-02409 Reel 1

12 A30B5-02410 Spring 1

13 A30B5-02411 Spring 1

14 A30B5-02412 Plug 1

15 GB/T879 4X40 Elastic Cylindrical Pin 1

Valve Body



2- DRIVING SYSTEM 08- Inching Valve (Tor-Con Type)

No. Part No. Description Qty. Remark

A A30B5-02500

1 GB/T893. 1

2 A30B5-02501

3 A30B5-02502

4 A30B5-02503 Slide valve

5 GB/T3452. 1 23.6X2. 65 O-ring

6 A30B5-02504

7 GB/T893. 1 28 Retaining Ring

8 A30B5-02505 61.2 X D9.2 X 30 Micro Spring

9 A30B5-02506 63 X D22.9 X 87.4 Micro Spring

10 A30B5-02507 Spacer

11 A30B5-02509 30 X 16 X 7 Oil Seal

12 A30B5-02508

13 Q/ZB285-77 Zl/8 " Screw Plug 2

Micro Valve Assembly

Retaining Ring

Valve Body

Reel

Oil Seal

Oil Plug



2- DRIVING SYSTEM 09- Hydraulic System

No. Part No. Description Qty. Remark

1 JB/T8870 16X10 Hose Clamp 4

2 TG000-10160 10X1600 Oil Cooling Hose 1

3 TG000-10150 10X1500 Oil Cooling Hose 1

4 TQ000-08025 8X250 Strapping Tape 2

5 GJT-16-00 2

6 GB/T982 14X2.7 Combined Sealing Gasket 2

Straight Connector



2- DRIVING SYSTEM 10- Drive Axle

No. Part No. Description Qty. Remark

1 A22A5-01001 1

2 GB/T7306. 1 RI/8 Venting Plug 1

3 A22A5-01002 RI/8 Venting plug seat 1

4 A22A5-01003 Plug 2

5 A22A5-01004 Sealing Gasket 2

6 A22A5-00200L Brake Assembly (left)                                      1
A22A5-00200R Brake Assembly (right)                                    1

7 A22A5-01005 M14XL5 Brake Bolt 16

8 GB/T93 14 Spring Pad 16

9 A22A5-01006 Oil Seal Retaining Ring 2

10 GB/T13871 FB100 X 130 X12 Oil Seal 2

11 GB/T297 30214 Bearing 2

12 A22A5-01007 2

13 A22A5-01008 2

14 A22A5-01009 Hub Bolt 12

15 A22A5-01010 Hub Nut 12

16 GB/T297 30212 Bearing         2

17 GB/T13871  FB75 X 100 X10 Oil Seal        2

18 GB/T3452.1 60X3.1 O-ring 2

19 A22A5-01011 2

20 GB/T810 M60X2 Round Nut 4

21 GB/T858 60 Washer 2

22 A22A5-01012 2

23 A22A5-01013 2

24 A22A5-01014 M12X1.25 Half Shaft Bolt 24

25 GB/T97.1 12 Washer

Axle Housing

Brake Hub

Wheel Hub

Retaining Ring

Half Shaft Pad

Half Shaft

on demand



2- DRIVING SYSTEM 11- Drive Wheel Assembly

No. Part No. Description Qty. Remark

A A22A5-00100 2

1 GB/T2982 7.00-12-12PR Tire 2

2 GB/T93 16 Lock Washer 12

3 GB/T6170 M16 Nut 12

4 A20C5-00001 Wheel Mesh Bolt 12

5 A22A5-00101 2

O6 A22A5-00102 2

Wheel Rim Assembly

Outer Wheel Network

Inner Wheel Network



2- DRIVING SYSTEM 12- Wheel Brake

No. Part No. Description Qty. Remark

A A22A5-00200(L) 1

A22A5-00200(R) 1

1 A22A5-00201 Brake Base Plate Assembly                            1 Left & right types

2 A22A5-00202 1 Left & right threads

3 A22A5-00203 2

4 A22A5-00204 Elastic Gasket                                                 1

5 A22A5-00205 1 Left & right types

6 A22A5-00206 2

7 A22A5-00207 1

8 A22A5-00208 1

9 A22A5-00209 1

10 A22A5-00210 1

11 A22A5-00211 Compressed Spring 1

12 A22A5-00212 Adjust Leverage                                              1 Left & right types

13 A22A5-00213 3

14 A22A5-00214 Spring 1

15 A22A5-00215 Compressioon Spring Seat                             4

16 A22A5-00216 Compression Spring 4

17 A22A5-00217 Compression Spring Seat 1

18 A22A5-00218 4

19 A22A5-00219 1

20 A22A5-00220 1

Brake Assembly (left)

Brake Assembly (right)

Gap Adjuster

Friction Plate Assembly

Hand brake Lever

Return Spring

Gasket

Mandrel

Return Spring

Hand Brake Push Rod

Compression Spring Seat

Compression Spring Tie Rod

Support Pin

Rod Pin Retaining Ring



No. Part No. Description Qty. Remark

21 A22A5-00221 1

22 A22A5-00222 1

A22A5-00223 1

23 GB/T5783 M8X16 Bolt 2

24 GB/T93 8 Lock Washer                                              2

B A22A5-00230 1 Left & right types

25 A22A5-00231 Brake Cylinder 1 Left & right types

26 A22A5-00232 Cylinder Pump Guard                                   2

27 A22A5-00233 Cylinder Piston Rod                                      2

28 A22A5-00234 Cylinder Piston 2

29 A22A5-00235 2

30 A22A5-00236 Cylinder Spring 1

31 A22A5-00237 Cylinder Pump Oil Plug                                1

32 A22A5-00238 1

33 A22A5-00239 1

34 A22A5-00240 1

Rubber Plug

Brake Steel Cable (left)

Brake Steel Cable (right)

Brake Cylinder Assembly

Sub-pump Cup

Cylinder Bleed Screw

Cylinder Pump Bleed Screw Cap

Threaded Guard



3- STEERING SYSTEM 01- Steering Control

No. Part No. Description Qty. Remark

1 A30C6-00100 Steering Column Assembly 1

2 GB/T97.1 6 Washer                                                              4

3 GB/T818 M6X12 Screw 4

4 A30C6-00200 Universal Joint Assembly 1

5 JB/T7940.1 M10x1 Oil Cup 1

6 A22A6-00001 1

7 ZD4X150 Strapping Tape 1

8 A30C6-00004 Seal cover 1

9 A22A6-00201 1

10 A30C6-00302 Connecting Flange 1

11 GB/T893.1 37 Retaining Riing 1

12 GB/T276 60904-2Z Bearing 1

13 GB/T894.1 20 Retaining Ring 2

14 GB/T5783 M10X45 Bolt 4

15 GB/T93 10 Lock Washer                                                   4

16 GB/T5786 M12X 1.25X20 Bolt 2

17 GB/T93 12Lock Washer                                                    2

18 A30A4-40000 1

A25A4-40000 Steering Gear                                                        1

19 A30A6-00006 Adjustment Mats                                                  1

20 GB/T5783 M6X35 Bolt 4

21 A30A6-00007 4

Jacket

Connecting Shaft

Steering Gear

Gasket

Standard Multi-way 
Valve Selection

Priority Multi-way 
valve Selection



No. Part No. Description Qty. Remark

22 A30A6-00008 4

23 A30A6-00009 Rubber Cover 4

24 A30B6-00001 Bolt 1

25 A30C6-00002 I Socket 1

26 A30B6-00002 Nut 1

27 A22A6-00301 Handle                                                                  1

28 A30A6-00004 Washer           2

29 A30A6-00005 Bolt 2

30 GB/T93 8 Lock Washer 1

31 GB/T5783 M8X35 Bolt 1

32 A30A6-00300 1

33 GB/T6173 Ml6X1.5 Nut         1

34 GB/T97.1 12 Flat Pad 1

35 A30B6-00004 Bolt        1

36 A30B6-00003 Gasket                                                                  1

37 A30A6-00006 Adjustment Mats                                                  1

Casing

Steering Wheel Assembly



3- STEERING SYSTEM 02- Steering Axle

No. Part No. Description Qty. Remark

1 A22A6-10200(L) 1

2 GB/T5783 M12X40 Bolt 2

3 GB/T6170 M12 Nut 2

4 A22A6-10100 1

5 QC/T408 90° Curved Neck Grease Nozzle 4

6 A22A6-10101 4

7 GB/T290 943/32 Needle Roller Bearing 4

8 GB/T301 198906 One Way Thrust Bearing                        2

9 GB/T6170 M12 Nut 4

10 GB/T78 M12X30 Hexagon Socket Set Screws 2

11 A22A6-10102 85 X 110 X 12 Rubber Seal, Oil 2

12 GB/T297 30210 Bearing 2

13 A22A6-10103 Rear Hub 2

14 GB/T297 30208 Bearing 2

15 A22A6-10104 161/4 X 6 X 111/4 Solid Tire 2

16 A22A6-10105 HubCap      2

17 A22A6-10106 M36X2 Slotted Nut 2

18 GB/T91 6.3X70 Pin 2

19 GB/T97. 1 36 Flat Washer 2

20 A22A6-10200(R) (Right) Steering Knuckle Assembly                    1

21 A22A6-10107 2

22 A22A6-10108 Bushing 6

23 QC/T407 M6 Straight-through Grease Nipple 4

24 A22A6-10109 GE16ES Radical Spherical Bearing 4

25 A22A6-10110 2

26 A22A6-10111 0-Ring 2

Left Steering Knuckle Assembly (Left)

Steering Axle Assembly

Oil Seal

Steering Knuckle Adjustment Pad

Steering Knuckle Spindle



No. Part No. Description Qty. Remark

27 A22A6-10112 2

28 A22A6-10113 Connecting Rod Pin 4

29 GB/T5783 M8X16 Bolt 4

30 GB/T93 8 Lock Washer 4

31 A22A6-10114 Baffle 2

32 A22A6-10300 1

33 GB/T119.1 10X20 Pin 2

34 GB/T5783 M14X45 Bolt 4

35 GB/T93 14 Lock Washer                                                   4

36 GB/T97. 1 14 Washer 4

37 A30A6-10001 2

38 A30A6-10002 Bracket Cover 2

39 GB/T5783 M16X45 Bolt 4

40 GB/T97.1 16 Washer 8

41 GB/T889.1 M16 Nut 4

Connecting Rod Tile

Steering Cylinder Assembly

Shock Absorbing Block



4- ACCELERATOR PEDAL 01- Accelerator Pedal TG20~25 R2

No. Part No. Description Qty. Remark

1 A30A7-30100 1

2 A30C7-30204 1

3 GB/T97. 1 6 Washer       2

4 GB/T91 2X16 Cotter Pin 2

5 A30A7-30002 Bolt 1

6 GB/T6170 M12 Nut 1

7 GB/T5783 M6X20 Bolt 2

8 GB/T6170 M6 Nut 2

9 GB/T93 6 Lock Washer 2

10 A30C7-30310 1

11 A30C7-30307 1015 Steel Back Bear 1

12 A30C7-30306 Spring 1

13 GB/T97. 1 10 Washer 2

14 GB/T91 2X24 Cotter Pin 2

15 Y30A7-30410 Bracket Assembly 1

16 GB/T5783 M8X30 Bolt 1

17 GB/T6170 M8 Nut 1

18 GB/T5783 M8X20 Bolt 2

19 GB/T93 8 Lock Washer 2

20 GB/T97.1 8 Washer 2

21 A30E7-30100 1

22 GB/T882 B6X16 Pin 2

Pedal Assembly

Roller

Connecting Shaft Assembly

Throttle Cable Assembly



5- BRAKE SYSTEM 01- Brake & Inching Control (Tor-Con Type)

38

151

4°3

No. Part No. Description Qty. Remark

1 A45G7-10800 Oil Cup Assembly 1

2 A45G7-10002 1

3 GB/T5783 M6X20 Bolt 1

4 GB/T93 6 Lock Washer                                                    1

5 GB/T97. 1 6 Washer 1

6 GB/T6170 M6 Nut 1

7 A45G7-10001 Brake Low Pressure Hose 1

8 JB/T8870 25 X 16 Hose Clamp 2

9 A22A7-10200 1

10 A30HG7-10300 Micro-movement Cable Assembly 1

11 A22A7-10100 1

12 A22A7-10300 Micro-movement Bracket Assembly                 1

13 GB/T5783 M10 X 25 Bolt 2

14 GB/T93 10 Spring Pad 6

15 GB/T5783 M10 X 35 Bolt 4

16 GB/T97. 1 10 Flat Pad 4

17 GB/T6170 M10 Nut 4

18 A22A7-11300 1

19 A22A7-11005 Bushing 4

20 A22A7-11003 Short Bushing 1

21 GB/T882 10X28 Pin 1

22 GB/T91 3.2X22 Cotter Pin 1

23 GB/T97. 1 10 Flat Pad 3

Brake Oil Cup Clamp

Brake Oil Pipe (right)

Brake Oil Pipe (right)

Inching Pedal



33
35

No. Part No. Description Qty. Remark

24 A22A7-11006 1

25 A22A7-11001 1

26 A22A7-11100 Brake pedal                  1

27 A22A7-11010 Brake Bolt 1

28 GB/T93 10 Lock Washer                                                     2

29 A22A7-11200 Foot Brake Bracket Assembly 1

30 A22A7-11002 Brake Spring      1

31 A22A7-11007 Cushion Pad                                                           2

32 GB/T91 2X16 Cotter Pin 3

33 GB/T5783 M8X30 Bolt 3

34 A22A7-11008 2

35 GB/T97. 1 8 Washer 3

36 GB/T93 8 Lock Washer 2

37 GB/T6170 M8 Nut 4

38 GB/T5783 M8X40 Bolt 1

39 A22A7-11004 Micro Bolt 1

40 GB/T882 8 X18 Pin 1

Steering Back Bearing

Long Sleeve

Pedal Cover



5- BRAKE SYSTEM 02- Brake Lever

No. Part No. Description Qty. Remark

1 A30A7-21000 Hand Brake Assembly 1

1 A30A7-20100 1

2 GB/T5783 M10X25 Bolt 2

3 GB/T93 10 Lock Washer 2

4 GB/T97. 1 10 Washer 2

Push Button Handbrake

Standard Car

European Standard 
Car Selection



6- BODY SYSTEM 01- Frame & Counterweight TG20~25 R4

No. Part No. Description Qty. Remark

1 GB/T5783 M8X16 Bolt 4

2 GB/T93 8 Lock Washer                                                    8

3 D30AE1-10102 Evaporator Mounting Plate 1

4 GB/T16674.1 M6X 12 Steamed Hexagonal Flange Bolt 2

5 D22A1-10004 Cushion Pad 2

6 GB/T6177. 1 M6 Hexagonal Flange Nut 2

7 D22A1-10002 ECU Mounting plate 1

8 D22A1-10003 ECU Mounting bracket 1

9 D22A1-10100 Frame 1

10 D30A1-20001 Weight cover 2

11 D22A1-10005 Steel Back Bearing                                              2

12 D30C1-12200 1

13 GB/T5786 Ml6 X 1.5 X 40 Bolt 4

14 GB/T93 16 Lock Washer                                                  8

15 GB/T97.1 16 Washer 8

16 M15A3-00001 2

17 GB/T5786 Ml6 X I.5 X 75 Bolt 4

18 D22A1-10800 Instrument Frame Assembly 1

19 GB/T5783 Ml0 X 20 Bolt 3

20 GB/T93 10 Lock Washer                                                 14

21 GB/T97.1 10 Washer 3

22 GB/T5783 M12X40 Bolt 4

23 GB/T93 12 Lock Washer                                                  4

24 GB/T97.1 12 Washer 4

25 GB/T5783 Ml0 X 16 Bolt 11

Front Panel Assembly

Support Cover



No. Part No. Description Qty. Remark

26 D30A1-11002 1

27 D30A1-11008 Pipe Clamp                                                           10

28 D15G1-20009 4

29 GB/T6170 M6 Nut 8

30 D30A1-20009 Screws 2

31 D22A1-12000 (Right) Cover Assembly                                       1

32 D22A1-10001 2

33 GB/T5783 M8X20 Bolt 4

34 GB/T97.1 8 Washer 4

35 GB/T5783 M6X20 Bolt 4

36 GB/T93 6 Lock Washer 4

37 GB/T97.1 6 Washer 4

38 D30PI1-10002 Backing Plate 4

39 D22A1-11000 Left Side Cover Assembly 1

40 D30A1-50002 Weight cover 2

41 D22A1-50001 1 2t Selection

- D22A1-50002 1 2. 5t Selection

42 D22A1-50100 Traction Pin 1

43 GB/T5783 M36X140 Bolt         1

44 GB/T93 36 Lock Washer 1

45 D30C1-50004 1

Oil Return Pipe Clamp

Taper Washer

Hinge Mounting Plate

Counterweight

Counterweight

Thickened Gasket



6- BODY SYSTEM 02- Frame & Counterweight TG20~25 R2

No. Part No. Description Qty. Remark
1 D22B1-10100 Frame 1

2 D30A1-20001 Weight cover 2

3 D22A1-10005 Steel Back Bearing 2

4 D30C1-12200 1

5 GB/T5786 Ml6 X 1.5 X 40 Bolt 4

6 GB/T93 16 Lock Washer 8

7 GB/T97.1 16 Washer 8

8 M15A3-00001 2

9 GB/T5786 Ml6 X 1.5 X 75 Bolt 4

10 D22A1-10800 Instrument Frame Assembly 1

11 GB/T5783 M10 X20 Bolt 3

12 GB/T93 10 Lock Washer 14

13 GB/T97.1 10 Washer 3

14 GB/T5783 M12X40 Bolt 4

15 GB/T93 12 Lock Washer                                                 4

16 GB/T97.1 12 Washer 4

17 GB/T5783 M10 X16 Bolt 11

18 D30A1-11002 1

19 D30A1-11008 10

20 D15G1-20009 4

21 GB/T6170 M6 Nut 8

22 D30A1-20009 Screws 2

23 D22A1-12000 1

24 D22A1-10001 Hinge Mounting Plate 2

25 GB/T5783 M8X20 Bolt 4

Front Panel Assembly

Support Cover

Oil Return Pipe Clamp

Pipe Clamp

Taper Washer

Right Side Cover Assembly



No. Part No. Description Qty. Remark

26 GB/T97.1 8 Washer 4

27 GB/T5783 M6X20 Bolt 4

28 GB/T93 6 Lock Washer 4

29 GB/T97.1 6 Washer 4

30 D30PI1-10002 Backing Plate 4

31 D22A1-11000 (Left) Side Cover Assembly                                   1

32 D30A1-50002 Weight cover 2

33 D22A1-50001 1            2t Selection

D22A1-50002 1 2. 5t Selection

34 D22A1-50100 Traction Pin 1

35 GB/T5783 M36X140 Bolt         1

36 GB/T93 36 Lock Washer 1

37 D30C1-50004 1

Counterweight

Counterweight

Thickened Gasket



6- BODY SYSTEM 03- Hood, Floor Board & Seat

No. Part No. Description Qty. Remark

1 D22A1-20200 1 TG20,25-R4

D22B1-20200 1 TG20,25-R2

2 D30A1-20003 M8X16 Screw 2

3 D22A1-20300 Bottom Panel Rear Assembly                              1

4 D22A1-20003R 1

5 D22A1-20003L 1

6 GB/T5787 M8X8 Hexagonal Flange Bolt 8

7 D30A1-20016 Lock Bracket 1

8 D30A1-20710 Hook Under Hood 1

9 GB/T5783 M8X25 Bolt 1

10 GB/T93 8 Lock Washer 9

11 GB/T97.1 8 Washer 6

12 GB/T6170 M8 Nut 5

13 GB/T5783 M8X25 Bolt 8

14 GB/T96 8 Large Washer 8

15 D30C1-20500 Battery Box Assembly 1

16 D30C1-20008 Gas Spring                                                           1

17 D22A1-20010 2

18 D30A1-20007 1 Sealing Strip 1

19 D22A1-20001 1

20 D30A1-20009 Screws 2

21 GB/T889.1 M8 Nut 2

22 D30A1-20005 Bushing 2

23 D30A1-20004 Bolt 2

24 D22A1-20200 1

Front Floor Assembly

Front Floor Assembly

Right Pedal

Left Pedal

 Hinge

Water Tank Cover

Hood Assembly



25,26,14,12

No. Part No. Description Qty. Remark

25 GB/T5783 M8X40 Bolt 2

26 D30A1-20011 Buffer Rubber Pad                                                2

27 D30C1-20009 M6X 16 Cross Recessed Pan Head Screw 2

28 GB/T93 6 Lock Washer 2

29 GB/T97.1 6 Washer 2

30 D30PI1-20003 Tool box 1

31 D30A1-20701 Hook box 1

32 D30A1-20720 Hook on Hood 1

33 D22A1-20400 1

34 A30A1-00100 BF2 High Configuration Seat 1

A30A1-00500 BF2 High Configuration Seat 1

A30A1-00400 Folding Seat 1

A30A1-00300 BF2 Electronic Switch High-End Seat 1 OPS Car Selection

A30A1-00600 BF2 Fully Suspeneded Electronic 
High-End Seat

1

A30A1-00800 BF5 Electronic Switch High-End Seat 1

A30A1-01000 BF5 Fully Suspended Electronic 
High-End Seat 1

A30A1-00700 BF5 High-End Seat 1 CE Car Selection

A30A1-00900 BF5 Fully Suspended High-Profile Seat 1 CE Car Selection

35 GB/T6170 M8 Nut 4

36 GB/T93 8 Lock Washer 4

37 GB/T97.1 8 Washer 4

27,28,29

Base Pad
Standard 
Configuration 

Select

Select

OPS Car Selection

OPS Car Selection

OPS Car Selection

Comes with Seat

Comes with seat

Comes with Seat



04- Head Guard

No. Part No. Description Qty. Remark

1 GB/T5783 M12X25 Bolt 4

2 GB/T93 12 Lock Washer                                                   4

3 GB/T97.1 12 Washer 4

4 D30A1-30005 II Outlet Rubber Ring 2

5 D22A1-30100 1

6 D30A1-30002 2

7 D30A1-30700L 1

8 D30A1-30004 I Outlet Rubber Ring 2

9 GB/T5783 M6X25 Bolt 6

10 GB/T93 6 Lock Washer 6

11 GB/T97.1 6 Washer 6

12 D30C1-30001 M6 Nut 6

13 D30A1-30800 2

14 GB/T5783 M10X30 Bolt 8

15 GB/T93 10 Lock Washer                                                    2

16 GB/T97.1 10 Washer 2

17 D22A1-30300 1

18 D30C1-30002 Rain Cover            5

19 GB/T823 M5X12 Screw 2

20 D4511-30003 1

21 D30C1-30006 1

22 D22A1-30200 1

23 D30A1-30700R 1

24 D30A1-20001 Weight cover 1

Left Leg Assembly

Rearview Mirror Bracket

Headlight Frame Assembly (left)

Rearview Mirror

Top Frame Assembly

Air Intake Window

Rear Headlight Bracket

Right Leg Assembly

Front Light Frame Assembly (right)



7- HYDRAULIC SYSTEM 01- Oil Tank

No. Part No. Description Qty. Remark

1 A22A4-50200 1

2 GB/T5787 M8 X 16 Hexagonal Flange Bolt 6

3 A22A4-50100 Cover                                                                   1

4 A30A5-30003 1

5 A30A4-50300 1

6 A30A4-50500 Respirator                                                            1

7 JB/T8870 25X16 Hose Clamp 2

8 TG000-10010 10X100 Oil Resistant Hose 1

9 A30A4-50400 Oil Suction Filter 1

10 A30A4-50003 Magnet 1

11 A30A4-50002 Oil Drain Plug                                                      1

12 A30A4-50004 26 ED Sealing Ring 1

Fuel Cap Assembly

Cover Pad

Return Oil Filter



7- HYDRAULIC SYSTEM 02- Valve Control (2-Throw)

No. Part No. Description Qty. Remark

1 A30A7-40003 1

2 A30A7-40004 1

3 A30C7-40210 1

4 A30C7-40220 1

5 A30C7-40004 1615 Steel Back Bearing                                      4

6 A30C7-40005 1

7 A30C7-40001 Pin 4

8 GB/T97.1 6 Washer 4

9 GB/T91 6 1.6 X 20 Cotter Pin 4

10 A22A7-40001 2

11 GB/T5786 M10 X 1.25X35 Bolt 3

12 A30A5-20003 3

13 A30A7-40001 3

14 A30A7-40002 6

15 A30C7-40110 1

16 GB/T5783 M6X10 Bolt         1

17 GB/T93 6 Lock Washer 1

18 A30C7-40026 Stem Bracket                                                        1

19 GB/T5783 M8X25 Bolt 4

20 GB/T937 8 Lock Washer                                                     4

21 GB/T97.1 8 Washer 8

22 GB/T6170 M8 Nut 4

23 A30A4-30000*2 1

A30B4-30000*2 1

A30c4-30000*2 1

Lifting Handle

Tilt Handle

Lift Joystick

Tilt Joystick

Gasket

Connecting Rod

Gasket

Casing

Cushion

Connecting Shaft

Multi-way Valve Standard Car

European Standard 
Car Selection

Priority Transfer 
Selection

Electronically Controlled Multi-Way Valve

Private Multi-way Valve



03- Valve Control (3-Throw)

No. Part No. Description Qty. Remark

1 A30A7-40003 Lifting Handle                                                      1

2 A30A7-40004 1

3 A30A7-40005 1

4 A30C7-40210 1

5 A30C7-40220 1

6 A30C7-40230 Third Valve Joystick                                            1

7 A30C7-40004 1615 Steel Back Bearing 6

8 A30C7-40005 2

9 A30C7-40001 Pin 6

10 GB/T97.1 6 Washer                                                              6

11 GB/T91 1.6 X 20 Cotter Pin 6

12 A22A7-40001 3

13 GB/T5786 M10 X 1.25 X 35 Bolt 3

14 A30A5-20003 3

15 A30A7-40001 3

16 A30A7-40002 6

17 A30C7-40120 1

18 GB/T5783 M6X10 Bolt 1

19 GB/T93 6 Lock Washer                                                     1

20 A30C7-40036 1

21 GB/T5783 M8X25 Bolt 4

22 GB/T937 8 Lock Washer          4

23 GB/T97.1 8 Washer 8

24 GB/T6170 M8 Nut 4

25 A30C7-40003 1

26 A30A4-30000*3 1

A30B4-30000*3 1

A30C4-30000*3 1

Tilt Handle

Side Shift Handle

Lift Joystick

Tilt Joystick

Gasket

Connecting Rod

Gasket

Casing

Cushion

Connecting Shaft

Stem Bracket

Adjustment Sleeve

Multi-way Valve Standard Car

European Standard 
Car Selection

Priority Transfer 
Selection

Electronically Controlled Multi-way Valve

Priority Multi-Way Valve



04- Valve Control (4-Throw)

No. Part No. Description Qty. Remark

1 A30A7-40003 1

2 A30A7-40004 1

3 A30A7-40005 Side Shift Handle                                                 1

4 A30A7-40006 1

5 A30C7-40210 1

6 A30C7-40220 1

7 A30C7-40230 1

8 A30C7-40240 1

9 A30C7-40004 1615 Steel Back Bearing 8

10 A30C7-40005 2

11 A30C7-40001 Pin 8

12 GB/T97.1 6 Washer       8

13 GB/T91 1.6 X 20 Cotter Pin 8

14 A22A7-40001 4

15 GB/T5786 M10 X 1.25 X 35 Bolt 3

16 A30A5-20003 3

17 A30A7-40001 3

18 A30A7-40002 6

19 A30C7-40120 1

20 GB/T5783 M6X10 Bolt 1

21 GB/T93 6 Lock Washer                                                     1

22 A30C7-40036 1

23 GB/T5783 M8X25 Bolt 4

24 GB/T937 8 Lock Washer                                                     4

25 GB/T97.1 8 Washer                                                              8

26 GB/T6170 M8 Nut 4

27 A30A4-30000*4 1

A30B4-30000*4 1

A30C4-30000*4 1

Lifting Handle

Tilt Handle

Clamping Handle Lift 

Joystick

Tilt Joystick

Third Valve Joystick 

Fourth Valve Joystick

Gasket

Connecting Rod

Gasket

Casing

Cushion

Connecting Shaft

Stem Bracket

Multi-way Valve Standard Car

European Standard 
Car Selection

Priority Transfer 
Selection

Electronically Controlled Multi-way Valve

Priority Multi-way Valve



7- HYDRAULIC SYSTEM 05- Hydraulic Pipeline (EX-B)

No. Part No. Description Qty. Remark

1 TGLBII-08035*J 8IIX350（High Pressure Hose (Import Pipe) 2

2 A22B4-00100 1

3 TGLBII-08039-H40*J 8II X 390 Hi Pressure Hose (imported pipe) 2

4 GJT-18-00 2

5 GJT-72-00 4

6 A30C4-00001 1

7 GJT-20-00 1

8 JB/T8870 50X32 Hose Clamp 4

9 TGIBII-13122*G 13II X 1220 High-pressure Hose 1

10 A22A4-00001 1

11 GJT-08-00 Right Angle Connector                                        1

12 GJT-09-00 1

13 A30E4-20000 Gear pumps 1

14 GJT-17-00 2

15 TGIBI-08150*G 8IX1500 High Pressure Hose 1

16 TGIBI-08170*G 8IX 1700 High Pressure Hose 1

17 TG000-13140 13X1400 Low Pressure Hose 1

18 GJT-19-00 1

GJT-70-00 Straight Connector                                               1

19 TGUBI-08021-H55h55*G 81X215 High-pressure Hose 1

20 GJT-11-00 1

GJT-11-00 2

GJT-11-00 3

21 GJT-12-00 2

Tilt Cylinder Steel Pipe Assembly

Straight Connector

Straight Connector

Multi-way Valve Return Pipe

Right Angle Connector

Oil Suction Pipe

Oil Pump Connector

Steering Cylinder Joint

Right Angle Connector Standard Car

European Standard 
Car Selection

Right Angle Connector

Right Angle Connector

Right Angle Connector

Right Angle Connector

For 2 piece valve

For 3 piece valve

For 4 piece valve

For 2 piece valve



No. Part No. Description Qty. Remark

GJT-12-00 3

GJT-12-00 4

22 JB/T8870 25X16 Hose Clamp 2

23 GJT-13-00 1

24 GB/T5783 Ml0 X 35 Bolt 2

25 GB/T93 10 Lock Washer 2

26 GB/T97.1 10 Washer 2

Right Angle Connector

Right Angle Connector

For 3 piece valve

For 4 piece valve

Right Angle Connector



7- HYDRAULIC SYSTEM 06- Hydraulic Pipeline (EX-A)

No. Part No. Description Qty. Remark

TGLCII-08035*J

A22A4-00100

TGLCII-08039-H40*J

8IIX350（High Pressure Hose (Import Pipe)

Tilt Cylinder Steel Pipe Assembly

8IIX390 High Pressure Hose (Import Pipe)

2

4 GJT-18-00 Straight Connecto 2

5 GJT-540-00 4
、、 、

>

6 A30C4-00001

GJT-230-00

Multi-way Valve Return Pipe

Rigth Angle Connector

1

'—
储！

!!

8 JB/T8870

TGICII-13122*G

50X32 Hose Clamp

13IIX1220 High Pressure Hose

4

10 A22A4-00001 1
/

11 GJT-08-00 Right Angle Connector                                        1

12 GJT-322-00 1

13 A30E4-20000 Gear pumps                 1

14 GJT-231-00 45° Connector 2

、 1,4 _/

15 TGICI-08150*G 8IX1500 High Pressure Hose 1

16 TGICI-08170*G 8IX1700 High Pressure Hose 1

丁 17 TG000-13140 13X1400 Low Pressure Hose 1

18 GJT-232-00 1

F

GJT-429-00 Straight Connector                                               1

19 TGUBCM8021-H55h55*G 8IX215 High Pressure Hose 1

20 GJT-233-00 1

GJT-233-00 2

GJT-233-00 3

21 GJT-234-00 2

Straight Connector

Oil Suction Pipe

Oil Pump Connector

Right Angle Connector Standard Car

European Standard 
Car Selection

Right Angle Connector

Right Angle Connector

Right Angle Connector

Right Angle Connector

For 2 piece valve

For 3 piece valve

For 4 piece valve

For 2 piece valve

2

1



No. Part No. Description Qty. Remark

GJT-234-00 3

GJT-234-00 4

22 JB/T8870 25X16 Hose Clamp 2

23 GJT-13-00 1

24 GB/T5783 M10X 35 Bolt 2

25 GB/T93 10 Lock Washer 2

26 GB/T97.1 10 Washer 2

Right Angle Connector

Right Angle Connector

For 3 piece valve

For 4 piece valve

Right Angle Connector



8- LIFTING SYSTEM 01- Hydraulic System Mast (Normal Mast KM)

No. Part No. Description Qty. Remark

1 TG000-120XX dl2XLl Plastic Pipe 1

2 TG000-120XX dl2XL2 Plastic Pipe 1

3 GJT-01-00 1

4 TG000-12110 dl2X 1100 Plastic Pipe 1

5 GJT-02-00-2 1 EX-B

GJT-243-00-2 1 EX-A

6 TOAH-18-01 3

7 GJT-03-00C 1 EX-B

GJT-390-00 Tee Joint Assembly                                               1 EX-A

8 TGIBII-13031*J 13II x 310 High Pressure Hose 1 EX-B

TGICII-13031*J 13II x 310 High Pressure Hose 1 EX-A

9 GJT-04-00 Shut-Off Valve                                                      1 EX-B

GJT-391-00 Shut-Off Valve                                                      1 EX-A

10 TGIBII-13060GS*J 13II x 600 High Pressure Hose 1 EX-B

TGICII-13060GS*J 13II x600 High Pressure Hose 1 EX-A

11 M30A3-70001 4

12 TQ000-05035 5X350 Ties 4

13 Tk000-10016 10X16 Clamp 6

Oil Return Joint

Speed Limiting Valve

Speed Limiting Valve

Ties

Tee Joint Assembly

Pipe Clip



Piping System Options

Lifting Height Hose 1 (mm) Hose 2 (mm) Remark

2000 1000 900

2500 1200 1100

2700 1300 1200

3000 1400 1350

3300 1600 1500

3500 1700 1600

3700 1800 1700

4000 2000 1900

4500 2300 2150

5000 2500 2400

5500 2800 2700

6000 3100 2950

Standard



8- LIFTING SYSTEM 02- Hydraulic System Mast (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty. Remark

1 GJT-04-00 1 EX-B

GJT-391-00 1 EX-A

2 GJT-01-00 1

3 TGIBII-13031*J 13II X 310 High Pressure Hose 1 EX-B

TGICII-13031*J 13II X 310 High Pressure Hose 1 EX-A

4 S30K3-70100 1 EX-B

S30K3-70100A Steel PipeAssembly 1 EX-A

5 GB/T5783 M8X20 Bolt 4

6 GB/T93 8 Lock Washer 4

7 GJT-03-00C 1 EX-B

GJT-390-00 1 EX-A

8 GJT-26-00 Straight Connector                                               1 EX-B

GJT-242-00 1 EX-A

9 TGIBII-13054NL*J 13II x 540 High Pressure Hose 1 EX-B

TGICII-13054NL*J 13II x 540 High Pressure Hose                            1 EX-A

10 TGVBII-13060-H25GS*J 13IIX600 High Pressure Hose 1 EX-B

TGVCH-13060-H25GS*J 13IIX600 High Pressure Hose 1 EX-A

11 GJT-02-00-2 1 EX-B

GJT-243-00-2 Speed Limiting Valve 1 EX-A

12 S30K3-70200 Steel Pipe Assembly                                            1 EX-B

S30K3-70200A Steel Pipe Assembly 1 EX-A

13 TGIBII-13XXX 13II x XXX High Pressure Hose 1 EX-B

TGICII-13XXX 13II x XXX High Pressure Hose 1 EX-A

14 TG000-120XX dl2XLl Plastic Pipe 1

15 S30K3-70002 1

16 GB/T276 6003 Deep Groove Ball Bearings 1

17 S30K3-70001 Pulley 1

18,19,20,21

Shut-Off Valve

Shut-Off Valve

Oil Return Joint

Steel Pipe Assembly

Tee Joint Assembly

Tee Joint Assembly

Straight Connector

Speed Limiting Valve

Axis



No. Part No. Description Qty. Remark

18 GB/T893.1 35 Retaining Ring 1

19 GB/T5785 M12 X 1.25 X 50 Bolt 1

20 GB/T93 12 Lock Washer 1

21 GB/T97.1 12 Washer                                                                  1

22 TGLBE-13040-H40NL*J             13II x 400 High Pressure Hose 1 EX-B

TGLCII-13040-H40NL*J             13II x 400 High Pressure Hose 1 EX-A

23 A20B4-10500-01 Explosion-Proof Valve 1

24 Tk000-10016 10X16 Clamp 5

25 TG000-120XX dl2XL2 Plastic Pipe 1

26 M30A3-70001 4

27 TQ000-05035 5X350 Ties 4

28 TG000-12110 dl2X1100 Plastic Pipe 1

29 TOAH-18-01 3

Comes with oil 
cylinder

Pipe Clip

Ties



18,19,20,21

25

26,27

Piping System Options

Lifting Height Hose 13 (mm) Remark

3700 2100

4000 2300

4350 2700

4500 2800

4800 2950

5000 3100

5500 3350

6000 3750

Standard



8- LIFTING SYSTEM 03- Hydraulic System Attachments (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty. Remark

1 TGIBI-08XXX*J 8I x XXX High Pressure Hose 2 EX-B

TGICI-08XXX*J 8I xXXX High Pressure Hose 2 EX-A

2 GB/T5783 M6X35 Bolt 2

3 GB/T93 6 Lock Washer                                                     2

4 SJM30A-0005 2

5 SJM30A-0004 1

6 TGIBI-08XXX*J 8I x XXX High Pressure Hose 2 EX-B

TGICI-08XXX*J 8I x XXX High Pressure Hose 2 EX-A

7 TGIBI-08050*J 8I X 500 High Pressure Hose 2 EX-B

TGICI-08050*J 8I X 500 High Pressure Hose 2 EX-A

8 S30K3-90001 Pulley 1

9 S30K3-90002 1

10 GB/T276 6003 Deep Groove Ball Bearing 1

11 GB/T893.1 35 Retaining Ring 1

12 GB/T5785 M12 X 1.25 X 50 Bolt 1

13 GB/T93 12 Lock Washer                                                   1

14 GB/T97.1 12 Washer 1

15 S30K3-90200 Pulley Frame 1

16 S30K3-90300 Steel Pipe Assembly                                            2 EX-B

S30K3-90300A Steel Pipe Assembly 2 EX-A

17 GB/T5783 M8X30 Bolt 2

18 GB/T93 8 Lock Washer                                                     4

19 GB/T97.1 8 Washer 2

20 S20D3-90100 1 EX-B

S20D3-90100A 1 EX-A

21 GB/T5783 M8X35 Bolt 2

22 GJT-225-00 Four-way Connector                                            1 EX-B

GJT-401-00 Four-way Connector                                            1 EX-A

Pipe Clamp

Card Board

Axis

Four-way Connector

Four-way Connector



No. Part No. Description Qty. Remark

23 GB/T5786 M12 X 1.25 X 90 Bolt 1 EX-B

24 S20D3-90001 1 EX-A

25 GB/T894.1 17 Retaining Ring 2

26 TGIBI-08XXX*J 8I x XXX High Pressure Hose 2 EX-B

TGICI-08XXX*J 8I x XXX High Pressure Hose 2 EX-A

27 TGIBI-08045*J 8I X 450 High Pressure Hose 2 EX-B

TGICI-08045*J 8I X 450 High Pressure Hose 2 EX-A

28 S30K3-90400 1 EX-B

S30K3-90400A Four-way Connector                                              1 EX-A

Axis

Four-way Connector



Piping System Options

Lifting Height Hose 1(mm) Hose (mm) Remark

3700 3000 1250

4000 3200 1350

4350 3400 1450

4500 3500 1500

4800 3700 1600

5000 3800 1700

5500 4200 1900

6000 4500 2000



8- LIFTING SYSTEM 04- Fork

No. Part No. Description Qty. Remark

1 A20A3-90000 Fork Assembly 2

2 A20A3-90001 Spring 2

3 A20A3-90002 Pin 2

4 A20A3-90003 2Pin Stopper



8- LIFTING SYSTEM 05- Lift Bracket Normal Mast

2

No. Part No. Description Qty. Remark

1 M20D3-50000 1

2 M20K3-60000 Shelves Assembly                                                1

3 M15C3-40102 6

4 GB/T894.1 55 Retaining Ring 6

5 S30F3-40100 Shaft Bearing 2

6 GB/T5786 M10 X 1.25X40 Bolt 4

7 GB/T93 10 Lock Washer 4

8 S30F3-40001 Spacer 4

9 S30F3-40002 Gasket                                                                  8

10 S30F3-40003 8

11 GB/T5783 M14X25 Bolt 4

12 GB/T93 14 Lock Washer 4

13 M30K3-40200 Side roller 2

14 GB/T894.1 25 Retaining Ring                                                2

15 M30K3-40001 2

16 GB/T5786 Ml6 X 1.25 X 45 Bolt 4

17 GB/T93 16 Lock Washer 4

18 M30K3-40006 8

19 M30K3-40007 Spacer 4

20 GB/T70.1 M12X25 Hexagon Socket Head Screw               1

Fork Frame Assembly

Main Roller

Gasket

Limit Roller Shaft

Gasket



8- LIFTING SYSTEM 06- Lift Bracket Full Free 3-Stage Mast

No. Part No. Description Qty. Remark

1 S20D3-50000 1

2 M20K3-60000 1

3 M15C3-40102 6

4 GB/T894.1 55 Retaining Ring 6

5 S30F3-40100 Shaft Bearing 2

6 GB/T5786 M10 X 1.25 X 40 Bolt 4

7 GB/T93 10 Lock Washer 4

8 S30F3-40001 Spacer 4

9 S30F3-40002 Gasket                                                                  8

10 S30F3-40003 8

11 GB/T5783 M14X25 Bolt 4

12 GB/T93 14 Lock Washer 4

13 M30K3-40200 Side roller 2

14 GB/T894.1 25 Retaining Ring 2

15 M30K3-40001 2

16 GB/T5786 Ml6 X1.25 X 45 Bolt 4

17 GB/T93 16 Lock Washer 4

18 M30K3-40006 8

19 M30K3-40007 Spacer 4

20 GB/T70.1 M12X25 Hexagon Socket Head Screw               1

Fork Frame 

Assembly Shelves 

Assembly End Roller

Gasket

Limit Roller Shaft

Gasket



8- LIFTING SYSTEM 07- Mast (Normal Mast KM)

T

15

No. Part No. Description Qty. Remark

1 M20D3-10000 1

2 M30A3-00002 Bushing 2

3 M30A3-00001 Support Cover                                                     2

4 GB/T5785 M16X 1.5X70 Bolt 4

5 GB/T93 16 Lock Washer 4

6 JB/T7940.1 Straight-through Pressure Oil Cup 2

7 M30F3-00100 2

8 GB/T5786 M10 X 1.25 X 20 Bolt 2

9 GB/T93 10 Lock Washer 2

10 M30A3-40001 2

11 M30A3-40002/3 2 Group

12 M15C3-40102 Main Roller 4

13 GB/T894.1 55 Retaining Ring 4

14 S30F3-40100 Shaft Bearing 4

15 GB/T5786 M10 X 1.25 X 40 Bolt 8

16 GB/T93 10 Lock Washer 8

17 S30F3-40001 Spacer 8

18 S30F3-40002 16

19 S30F3-40003 16

20 M20D3-30000 Inner Mast                                                            1

Outer Mast

Tilt Cylinder Pin

Limit Slider

Adjusting Washer

Gasket

Gasket



08- Mast (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty. Remark

1 S20D3-10000 1

2 M30A3-00002 Bushing 2

3 M30A3-00001 2

4 GB/T5785 M16 X 1.5 X 70 Bolt 4

5 GB/T93 16 Lock Washer 4

6 JB/T7940.1 Straight-through Pressure Oil cup                     2

7 M30F3-00100 2

8 GB/T5786 M10 X 1.25 X 20 Bolt 2

9 GB/T93 10 Lock Washer 2

10 M30A3-40001 4

11 M30A3-40002/3 Gasket                                                             4 Group

12 M15C3-40102 8

13 GB/T894.1 55 Retaining Ring 8

14 S30F3-40100 Shaft Bearing 8

15 GB/T5786 M10 X 1.25 X 40 Bolt        16

16 GB/T93 10 Lock Washer 16

17 S30F3-40001 Spacer 16

18 S30F3-40002 32

19 S30F3-40003 32

20 S20D3-30000 1

21 S20D3-20000 Middle Mast                                                       1

Outer Mast

Support Cover

Tilt Cylinder Pin

Limit Slider

Main Roller

Gasket

Gasket

Inner Mast



09- Lift Cylinder (Normal Mast KM)

No. Part No. Description Qty. Remark

A A20B4-10100L/R 2

1 A20A4-10101 40 X 48 X 5/6.5 Dust Ring 2

2 A20A4-10102 40 X 50 X 6 Sealing Ring 2

3 A20A4-10103 4030 Steel Back Bearing 2

4 GB/T1235 68X3.1 O-sealing ring 2

5 GB/T80 M8X8 Screw 4

6 A30A4-10104 Plug 4

7 A20A4-10105 50 X 20 X 2.5 Support Ring 2

8 A20A4-10106 50 X 40 X 3 Baffle 2

9 A20A4-10107 50 X 40 X 6 Hole Sealing Ring 2

10 A30A4-10108 2

11 A20A4-10109 2

12 A20A440110 2

13 A20B4-10101 Cylinder 2

14 A20B4-10102 Piston rod 2

15 A20A4-10113 Piston 2

16 A20A4-10114 2

17 GB/T5786 M16 X 1.5 X 45 Bolt 2

18 GB/T93 16  Lock Washer                                                2

19 M30A3-80100 2

20 GB/T894.1 40 Retaining Ring 2

21 LH1623XN Chain Assembly 2

22 GB/T119.1 D10 X 26 Pin 2

23 M20A3-80001 U-Bolt 2

24 M30A3-80002 2

Lifting Cylinder Assembly

Wire Retaining Ring

Cylinder Head

Bushing

Adjustment Set

Sprocket

Adjustment Block



No. Part No. Description Qty. Remark

25 M30A3-80003 Cylinder Support Block                                     2

26 GB/T5786 M12 X 1.25 X 55 Bolt 2

27 GB/T6171 M12 X 1.25 Nut 2

28 S30A3-80001 Adjustment Mats 2

29 GB/T6170 Ml0 X 1.25 Nut 4

30 GB/T93 10 Lock Washer          4

31 GB/T5786 M12 X 1.25 X 35 Bolt 2



8- LIFTING SYSTEM 10- Front Lift Cylinder (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty. Remark

A A20B4-10500 Front Lifting Cylinder Assembly 1

1 S20D3-80200 Cylinder Head Assembly 1

2 S20D3-80300 1

3 GB/T93  8 Lock Washer 4

4 GB/T5783 M8X20 Bolt 4

5 S20D3-80100 2

6 GB/T894.1 40 Retaining Ring 2

7 LH1623XN Chain Assembly                                                     2

8 S20K3-80001 Front Cylinder Fixed Plate 1

9 GB/T5783 M14X35 Bolt 2

10 GB/T93 14 Lock Washer 2

11 A20B4-10501 Piston Rod Assembly 1

12 A20B4-10502 Front Cylinder 1

13 GB/T6190 M6X5 Hexalobular Cylindrical Head Screw 1

14 A30B4-10303 Gasket 1

15 A20B4-10303 60 X 68 X 5/6.5 Dust Ring 1

16 A20B4-10304 70 X 60 X 3 Retaining Ring 1

17 A20B4-10305 60 X 70 X 6 Shaft Sealing Ring 1

18 GB/T1235 80X3.1 O-Sealing Ring 1

19 A20B4-10306 Guide Sleeve 1

20 GB/T1235 75X3.1 O-ring 1

21 A20B4-10307 1

22 A20B4-10308 1

23 A20B4-10309 Piston 1

24 A20B4-10310 75 X 20 X 2.5 Support Ring 1

Chain Guard

Sprocket

Steel Back Bearing

Wire Retaining Ring



No. Part No. Description Qty. Remark

25 A20B4-10311 75 X 65 X 3 Retaining Ring 1

26 A20B4-10312 75 X 65 X 6 Sear Ring 1

27 A30B4-10313 1

28 GB/T1235 20X2.4 O-Sealing Ring 1

29 A30A4-10314 Spring 1

30 A30B4-10315 1

31 A30B4-10316 1

32 A30B4-10317 1

33 A20B4-10500-01 Explosion-proof Valve 1

34 GB/T5786 M12 X 1.25 X 35 Bolt 1

35 GB/T93 12 Lock Washer 1

36 GB/T5786 Ml6X55 Bolt 1

37 GB/T93 16 Lock Washer 1

Valve Sleeve

Valve Core

Baffle

Retaining Ring



8- LIFTING SYSTEM 11- Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

No. Part No. Description Qty. Remark

A A20B4-10600L/R Rear Lifting Cylinder Assembly                         2

1 GB/T5786 M16 X 1.5 X 40 Bolt 2

2 GB/T93 16 Lock Washer 2

3 S30A3-80001 2

4 A30B4-10402 40 X 52 X 7/10 Dust Ring 2

5 A30B4-10404 40 X 50 X 6 Shaft Sealing Ring 2

6 A20B4-10602 2

7 GB/T80 M8X8 Screw 2

8 A30B4-10603 6X3 Nylon pad 2

9 A30B4-10407 4030 Steel Back Bearing 2

10 GB/T1235 60X3.1 O-Sealing Ring      2

11 A20B4-10603 Bushing 2

12 A20B4-10604 1

13 A20B4-10605 1

14 A20B4-10606 1

15 A20B4-10607 1

16 A20B4-10608 2

17 A30B4-10610 24X2Wire Retaining Ring 1

18 A20B4-10609 50 X 14.7 X 2.5 Support Ring 2

19 A20B4-10610 Piston 1

20 A20B4-10611 40 X 50 X 3 Baffle 2

21 A20B4-10612 50 X 40 X 6 Seal Ring 2

22 A30B4-10615 1 Spacer 2

23 A30B4-10616 26X2 Wire Retaining Ring 2

Adjustment Mats

Cylinder Head

Left Piston Rod

Left Cylinder

Right Piston Rod

Right Cylinder

Adjustment Set



No. Part No. Description Qty. Remark

24 A30B4-10617 Set 2 Spacer 2

25 GB/T119 D10X26 Pin 2

26 GB/T5786 M12 X 1.25 X 35 Bolt 2

27 GB/T93 12 Lock Washer 2

28 M20A3-80001 U-Bolt 2

29 M30A3-80002 2

30 M30A3-80003 Cylinder Support Block                                        2

31 GB/T5786 M12 X 1.25 X 55 Bolt 2

32 GB/T6171 M12 X 1.25 Nut 2

33 GB/T6170 M10 X 1.25 Nut 4

34 GB/T93 10 Lock Washer                                                    4

35 M30A3-80100 2

36 GB/T894.1 40 Retaining Ring 2

37 LH1623XN Chain Assembly                                                    2

Adjustment Block

Sprocket



8- LIFTING SYSTEM 12- Tilt Cylinder

No. Part No. Description Qty. Remark

1 A20D4-10200L/R Tilt Cylinder Assembly 2

2 JB/T7940.1 M10X1 Straight Through Pressure Oil Cup 2

3 GB/T304.5 30 Spherical Bearing 2

4 GB/T893.1 47 Retaining Ring for Hole 2

5 A30C4-10201 2

6 GB/T5785 M14X 1.5X55 Bolt 2

7 GB/T6171 M14X1.5 Nut 2

8 GB/T93 14 Lock Washer                                                 2

9 A30C4-10202 32 X 52 X 8/10 Dust Ring 2

10 A30C4-10203 2

11 GB/T893.1 52 Retaining Ring for Hole 2

12 A30C4-10204 2

13 A30C4-10205 32X48X3 Retaining Ring 2

14 A30C4-10206 32X48X10 Shaft Sealing Ring 2

15 GB/T1235 75X3.1 O-Sealing Ring 2

16 A30C4-10207 65.2 X 70 X 1.5 Retaining Ring 2

17 GB/T1235 70X3.1 O-ring                     2

18 A30C4-10208 3225 Steel Back Bearing 2

19 A20D4-10201 2

20 A20D4-10202 2

21 A30C4-10211 70X60X6 Hole Sealing Ring 4

22 A30C4-10212 60 X 70 X 1.5 Retaining Ring 4

23 A30C4-10213 70 X 15.7 X 2.5 Support Ring                           2

24 A30C4-10214 3040 Steel Back Bearing 2

25 M30F3-00200 Tilt Cylinder Pin 2

26 GB/T5786 M10 X 1.25 X 20 Bolt 2

27 GB/T93 10 Lock Washer                                                 2

Earrings

Cylinder Head

Baffle

Cylinder

Piston Body



9- ELECTRIC SYSTEM 01- Instrument Assembly (Hydraulic Transmission)

1

2

3

4 Oil-water Separation Instructions

5 Preheat Instructions

6 Seat Switch

7 Oil Temperature Alarm Instructions

8 Oil Temp Alarm Instructions

9 Not Charging Instructions

10 Engine Failure Instructions

11 Hour meter

Fuel Instruction

Water Temperature Gauge

DescriptionNo.

Neutral Instructions



9- ELECTRIC SYSTEM 02- Electric System TG20, 25- R4

ofofo
1 0-0

ooo

0 — 0 ooo

前进继电器信号输出Forward relay signal output

后退继电器信号输出back relay signal output

飾地京*倒降发电棚熟板

M号

机控鶴
犍明域»1域勒縫副級說।
储 GROUND"储 GROUND

OO

0-0

主电源 main power supply

I
 王电磐 ma|n power 

曹曬醯盤製 
士 tr绿由婴桔县蛤;

I power supply

貝珂攣电蕭信号输出starter relay signal output 
上都缝由芻信号输出starter relay signal output

oo oo

OQ

起升电磁阀 Lifting electromagnetic valve

预热塞glow plug 
--------------

水温传感器 water temperature sensor

油水分离报警开关 oil water scperation warning switch
,—--------------  --------  QXQ—

警示灯 caution ligjit

急停开关 Emergency Stop Switch

J

左转向 turn light(left)

示窮灯 wan ing light

刹:E灯stop

倒.E灯 reve sing light

倒牛妬鸣器rc /crsing buzzer

0-0
0-0

VF QJ HT KD GRQ Q Q Q Q



No. Part No. Description Qty. Remark

1 A30C2-20002 Battery 1

2 A30C2-01010 1

3 GB/T823 M5X6 Screw 4

4 DT04G-12WD2 Headlamp                                                              2

5 DT04G-12ZQX 2

6 DT04G-12XH8 1

7 DT04G-LTD152 1

8 A30C2-00400 Left Overhead Guard Wire Harness                     1

9 A30C2-00500 Right Overhead Guard Wire Harness                   1

10 A30C2-00802 1

11 A30C2-00801 1

12 A30C2-80900 1

13 A22A2-80100 Vehicle Wiring Harnesss 1

14 180型 Strapping Tape                                                     15

15 DT05G-JK205A 1

16 A30C2-60500 1

17 DT09G-DL124ED Electric Horn 1

18 A30C2-60400 Combination Switch         1

19 DT01G-ZB909 1

20 GB/T5783 M6X35 Bolt 4

21 GB/T93 6 Lock Washer 4

22 GB/T97.1 6 Washer 4

23 DT03G-R1/2SY Oil Temperature Sensor                                        1

24 A30AE2-00204 Accelerator 1

25 A70S2-00900 Emergency Power Off Switch                               1

No. Part No. Description Qty. Remark

26 A30G2-80900 1

27 A30AE2-50100 1

28 A30AE2-80200 Engine Wiring Harness Plug 1

29 DT06G-JD1914 Intermediate Relay 1

30 A15G2-00210 Fuse Box 1

Forklift Central Electrical 

Small Front Light

Rear Lights

Warning Light

Emergency Stop Switch Connection Cable 
(Ground End)
Emergency Stop Switch Connection Cable 
(Battery End)
Fusible Link

Foot Brake Switch

Reversing Buzzer

Select

Instrument Cluster

Positive Battery Lead

Water Temperature Sensor



9- ELECTRIC SYSTEM 03- Electric System TG20, 25- R2

w

low oil pressure oil water seperation charging i^^ction preheat instruction neutral instruction ins® ]
1 00

前大灯head lamp

1 0-0

VF QJ HT KD GRQ Q Q Q 6

油温传感器 oil temperature sensor

QC

预热塞glow plug __
油压开关 oil pressuS^it^"- 

水温传感器 water temperature sensor

油水分离报警开关 oil water seperation wanmgswtch

警示灯 caution light

右转向 turn light(left)

示 &灯 war ing light

刹• E灯stoplight

二灯 reve sing light

=蜂鸣器 n versing buzzer

灯光转向开关turning light switch

右转向 
urn light 
(right)

o c o o o
小灯 Qo o ■o
OFF o-Q

关档 
off

o 俨■o
d汉 Qo
OFF

左转向 
turn light 
(left)

大灯 bead Ugho —Q o-M ■o
小灯 

lamplcio —C o o
OFF o -—C

前大灯headlamp



No. Part No. Description Qty. Remark

1 A30C2-20002 Battery 1

2 A30C2-10400 1

3 GB/T823 M5 X 6 Screw 4

4 DT04G-12WD2 Headlamp 2

5 DT04G-12ZQX Small Front Light                                                        2

6 DT04G-12XH8 Rear Lights 1

7 DT04G-LTD152 Warning light 1

8 A30C2-00400 Left Overhead Guard Wire Harness                           1

9 A30C2-00500 Right Overhead Guard Wire HArness                        1

10 A30C2-00802 1

11 A30C2-00801 1

12 A30G2-80900 1

13 A30C2-80900 1

14 A22B2-80100 Vehicle Wiring Harness 1

15 180 15

16 A30C2-60500 Foot Brake Switch 1

17 A30C2-60500 Reversing Buzzer           1

18 DT09G-DL124ED Horn 1

19 A30C2-60400 Combination Switch1

20 DT01G-ZB909 1

21 GB/T5783 M6X35 Bolt 4

22 GB/T93 6 Lock Washer 4

23 GB/T97.1 6 Washer 4

24 DT03G-R1/2SY Oil Temperature Sensor                                              1

25 DT03G-YG405 Fuel sensor 1

26 DT03G-WG409SY 1

27 A70S2-00900 Emergency Power Switch 1

28 DT06G-JD1914 Intermediate Relay 1

Forklift Central Electrical Box

Emergency Stop Switch Connection Cable 
(Ground End)
Emergency Stop Switch Connection Cable 
(Battery End)

Select

Positive Battery Lead

Fusible Link

Strapping Tape

Instrument Cluster

Water Temperature Sensor



10- SIGNAGE 01- Decal

No. Part No. Description Qty. Remark

1 GCI0170 2

GCI0040 2

2 GCI0001 Safety Sign                                                       2

GCIY053 Safety Sign                                                       2

3 GCI0022 2

4 GCI0014 Lifting Signs                                                    2

GCIY066 Lifting Signs                                                    2

5 GCI0006 2

6 GCI0028 “20” Sign 2 2t

GCI0029 “25” Sign 2 2.5t

7 GCI0041 Decal 2

8 GCI0005 Check Essentials Before Starting                     1

GCIY057 1

9 GCI0008 1

GCI0091 1

GCI0092 1

GCIY060 1

GCIY095 1

GCIY096 1

10 GCI0712 Internal Comnustion Counterbalance 
Forklift Name plate 1

GCIY713 Forklift Model Nameplate                                1
11 GCI0016

GCIY068

12 GCI0017  1

GCIY069 1

13 GCI0013 Tire Safety Signs                                              1

GCIY065 Tire Safety Signs                                              1

Logo

Forklift Model Plate

Check Essentials Before Starting

Add Gasoline Sign

Fuel Sign

Add Diesel Sign

Add Diesel Sign

Gasoline Sign

Fuel Sign

Prohibited Mast Space Sign                              1

Prohibited Mast Space Sign                              1
Injured Hand Notice

Injured Hand Notice

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

"Ji Xinxiang"

"GOODSENSE" decal(center)

Kevin


Kevin


Kevin




Battery

No. Part No. Description Qty. Remark

14 GCI0010 1

GCIY062 1

15 GCIY273 1

16 GCIY272 1

17 GCI0726 Load Cure Sign                                                          1 2t Domestic Use

GCIY727 Load Cure Sign                                                          1 2t For Foreign Use

GCI0728 Load Cure Signt 1 2.5tDomestic Use

GCIY729 Load Cure Signt 1 2.5t For Foreign Use

18 GCI0407 1

GCIY275 1

19 GCI0412 1

GCIY411 1

20 GCI0003 1

GCIY055 1

21 GCI0004 1

GCIY056 1

22 GCI0012 Fan Safety                                                                  1

GCIY064 Fan Safety                                                                  1

23 GCI0009 1

GCIY061 Add Antifreeze Sign                                                   1

24 GCI0098 1

25 GCI0103 1

26 GCI0122 Warning Logo 1

GCIY124 Warning Logo                1

27 GCI0121 Electrical Warning Logo 1

GCIY125 Electrical Warning Logo                         1

28 GCI0409 1

GCIY410 1

29 GCIY408 Counterweight Lifting Sign                                        2

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

For Foreign Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Domestic Use

Hydraulic Oil Label

Hydraulic Oil Label

Read Instructions Warning 

Belt

Parking Brake Adjustment Sign

Parking Brake Adjustment Sign

Handbreak Logo

Handbreak Logo

Lubrication System Icon Plate

Lubrication System Icon Plate

Instructions for Use Sign

Instructions for Use Sign

Add Antifreeze Sign

Middle Signage

Jixinxiang Forklift Sign

No People Allowed Sign

No People Allowed Sign

Kevin


Kevin


Kevin


Kevin




7620 Seventh Line W. Chatham, ON. Tel: 1.519.351.9501 Toll Free: 1.844.938.4826


